


‘%jfjfr‘a" oA/'a-'a £

1992:1

12-100E

" srod.nr: 99650 78-10
Engine: B& S 281707 Type: 0205 Trim: 01
Transaxel: Peerless 930-036

SPAREPARTS
107 25 05-63

Key Part i Key Part . Key Part Descri
No. No. Description Nao. No. O orietichs No. No. ption
1 | 5065562-01 | Seat 26 | 5333053-06 | Spring, Tension 54 | 5333023-79| Assembly, Front Lift Shat
2 15331221-88 | Screw. Hex, 3816 x 2-1/4 In. 27 | 5333044-48 | Assembly, Spring Cartridge 55 | 5333049-67 | Bracket, R. M. Front Hanger
3 15333054-24 | Channel, Seat L. H. 28 | 5333059-8% | Shoulder Bolt, 7116 In. 56 | 5333023-60| Bracket, Hanger
4 {5333028-97 | Channel, Seat R H, 29 | 5330014-98 | Nut, Hx Ctrik, 5/16-18 Thd_ 57 | 5333022-06| Assembly, Rear Lift Shaft
5 | 5330560-30 | Screw, Mx Hd, Wd FI 30 [ 5330250-07 | Shoulder Bokt, 5/16-18 Thd. 50 | 5333193-87 | Suppor. Foot Rest Sitener LH
5/18-18 x 3/4 In. 31 [ 5333032-27 | Cable, Deck Likt 59 | 5331202-28 | Screw. Hx Hd, 5/16-18 x 58 In.
6 | 5331220-07 | Screw, Taplite, 5/16-18 x 3/4 In, 32 | 5330483-06 | Pulley 50 | 5333053-81 | Suppod, Shitt Plate
7 | 5330569-07 | Seat Spnng Cover 33 | 5333032-30 | Assembly, Pulley Bracket 681 ! 5331800-16 | Screw, 1/4-20 x 1/21n.
& | 5331203-93 | Washer, Flat, 11/32 In, 34 | 5333055-22 | Shoulder Bol, 516-18 Thd, 62 § 5333063-82 | Quadrani
8§ | 5333044-81 | Rod, Seat Support 35 | 5331262-11 | Bok, Carriage, 5r16-18 x 58 in. 63 | §330513-35| Nut, Hx, Wd Fl Lk, 1/4-20 Thd
10 | 5330363-68 | Hair Pin, .073 Dia. x .13 In. 36 | 5333022-05 | Assemibly, Upper Shatt 64 | 53353.,47-28 | Handle
11 | 5333055-20 | Seat Spring 37 | 5333023-83 | Cuadram 65 | 5331203-77 | Mut, Mx 3/8-16 Tnd
12 | 734t163-01 | Washer, Flal, 9/32 In. 38 | 5330583-32 Lift Lever 66 | 5333003-02 | Screw, Hx Hd, Tap #10x 172 In
13 | 5331800-18 | Screw, Hx Hd, 1/4-20 x 5/8 In 39 | 5333001-71 | Shoulder Bolt, 5/16-18 Thd. 67 | 5333053 80 | Fender Support, R H.
14 | 5332745-17 | Flatwasher, 13/32 In. 40 | 5330441-08 | Nut, Hx Wd FI Lk 5/16-18 Thd 68 | S3TI031-&: | Fender
158 | 5333053-79 | Fender Suppor, L. H. 41 | 5333003-10 | Clevis Pin 69 | S339953-38 | Screw, Hx, ‘Wshr Hd, Tap
16 | 5330015-02 | Nut, Lock, 1/4-20 Thd. 42 | 5333003-11 | E-Ring 1/4-20 x 5/8 In.
17 | 5330552-73 | Mut, Hx, Wd Fi, Lk 5/16-18 Thd 43 | 5333023-57 | Link 70 | 5333193-88 | Support, Foot Rest Stitener RH
18 | 5333220-68 | Seat Suppor 44 | b330361-49 | Shouider Bolt, 5/16-18 Thd. 71 | 5334518-14 | Screw, 5/16-18 x 5/8 In.
19 | 5333220-69 { Suppod, Fender & Seal 45 | 5330456-02 [ Washer, Flal 72 | 5331203-85 | Flatwasher
20 | 5333022-08 | Bracket, Suppor Engage 46 | 5330563-30 | Actualor Rod 73 Screw, 1/4-20 x 3/8 In.
21 | 5330354-97 | Serew, Hx Wshr Hd Tap, 47 | 5330583-26 | Spring, Height Adjus! 74 | 3332711-90 | Nut, Hex Keps, /8-16 Thd.
5116-18x 122 In. 48 [5330583-25 | Knob, Height Adjust 75 | 5065656-01 | Seat Switch
22 | 5333073-85 | Assembly Bracket and Engage- 49 | 5333047-30 | Handle, Lift 76 | 5330506-34 | Screw, Tap, 516-18 x 7/8 In.
ment hand 50 §5333012-39 ] Pawl, Height Adjust 77 | B747604-12 | Screw, 1/4-20 X ¥4 In.
23 |'5331202-38 | Nut, Hx Ctrik, 1/2-13 Thd. 5% 15333023-80] Tie Rod 78 | 5331203-68 | Split Lockwasher
24 | 5333047-29 | Handle, Lih 52 |5331212-22 | Cotier Pin
25 {5333021-97 | Ckp 53 | 5333023-38 | Bracket, L. H. Front Hanger




Rel. Engine

5333144-16 holkki
Key Part Deacripti Key Part Description Key Part Description
No.| Ne. fiption No.| No. E No.| Na. ptio
1 | 5333065-05 | Hood -, 27 |5333023-21| Suppod Bracket, Fron Axig 49 | 5330015-02 | Nut, Hx, Cirtk, 1/4-20 Thd
2 |5330250-86 | Shoulder Bott, 516 - 18 Thd. 28 |5331222-07| Screw,HxHd, 3/8-16x3In. 50 |5333023-07 | Shah, Steering
3 |5330014-98 | Nut, Hx, Cirk, 5/16-18 Thd. 23 | 5330024-83| Washer, Spring S5t |5333005-24  Pin, Dowel
4 |5333040-79| Lens, Headtight 30 | 5330552-73| Nut, Hx, Wd FlLk S16-18 Thd. 52 | 5333023-14 | Pinion, Steering
5 | 5333057-21( Assembly, FootPaol H. 31 [ 5330006-42 | Washer, Flat, 3/4 In 53 |5333024-98  Bearing, Flange
6 |5333071-11| Heal Shield 2 Whael & Twe Assembly, Front 54 | 5330126-75 | Trim Piece
7 |5333003-03| Screw, Hx Hd, Plastiie 5333011-40| Tire 55 .| 5330029-68 | Washer, Flat, 1/2 In
1/4 Dia. x 374 In. 5333156-76 | WheelWith Bearing 56 [5330208-64 | E-Ring
B8 | 5333098-53] Tank, Gas 1.5 Gal WO/ Sensor 5320599-04 | Tube 57 {5330571-58 | Ball, Joint, 38 Tha
o | 5330125-01) Cap, Fuel 5330241-87 | Valve Stem 58 |5330414-82 | rressCip
10 |5333028-09] Bracket, HoodL. H. 533314416 | Bearing 59 |5333071-12| Plug, Front Azle
11 | 5330560-30 | Screw, Hx Hd, 516 -18 x 374 In. 33 |5333029-07| DragLink 60 {5333081-15| Foam. Hood Batlle
12 §5333028-10| Bracket, Hood R. H. 34 | 5331249-25( MNul, Hx, Jam, 3/8-24 Thd 61 |B174905-08 | Screw, 51618 17210
13 | 5333052-82| From Axle W/Bearings 35 | 5333065-59] Hubcap, Front 63 | 5302004-40, Bel Guids
14 [ 5331202-28| Screw, Hx Hd, 5/16-18x 58 In. 36 |5333066-89( Clip, Hubcap 64 | 5331385-38| Washer, Inlernal Toouh
15 | 5330007-06 Grease Fitting 37 15333057-22 | Assembly, Foot Pad R H 65 |5333068-22| Clip
16 | 5333023-03| Bearing, Spindle 38 | 5333023-31| Dash, Lower 66 | 5330536-52| Screw, Hex Fi, 5/16-18x3/4 In.
17 [5330366-25| E-Ring 39 |5330452-63 | Screw, Tap, 516-18x 38 In. 67 |5333082-00| Decal, Refiector
18 | 5330014-99 | Nuti, Hx, Cirlk, 3/8-16 Thd 40 |5339953-46 | Screw, Seil-Tap, 1/4-20x ¥/2 In 68 |5331212-22| Cofter Pin
19 | 5333023-16| Spindle, R. H. 41 15333052-80 | Cover 69 | 5331212-23| Cotter Pin
20 |5331203-82| Washer, Splil, Lock 3/8 In. 42 }5333032-28 | Bushing, Upper Steering 70 |5331380-77 | Clevis Pin
21 | 5331203-69| Nut, Hx, 3/8-24 Thd 43 | 5333074-53 | Dash, Upper 71 [5333107-4%| Hood Lanyarg
22 | 5333023-06 | Steering Arm, Upper 44 | 5333031-32] Steering Wheel 72 | 5333107-50| Hood Lanyard Anchor
23 |5339964-16| Washer, Flat, 25/64 In 45 | 5334563-781 Pin, , Spring,1/4 x 2In .
24 | 5333003-28 | Assembly, Tie Rod 46 | 53333058-50 | Screw, Tap. 1/4-20x121n
25 | 5333023-15| Spindle, LH. 47 15331208-54 | Screw, Hx Hd, 1/14-20 x 58 In,
26 [5331801-24 | Screw, Hx HG, 78-16 x 2112 in 48 | 531203-92 | wWasher, Fiat, 932 In.

* QOrger individual Parts




1%

[~
o

X7

([
)

(

‘\‘ﬁi’—r—_;-.— |
s

— (1

Key Part Descri n Key Part Key Part i
No. No. pHio No. No. Defiggiption No. No. TR
1 {5333040-25 ] Tube Assembly, Shif Pivot 24 | 5330564-31 | Washer, Piot 50 | 5330365 68| Hairpin
2 | 5333040-24 | Tube Assembly, Shift 25 |5331203-83 | Washer, Spitt, Lock 7/8 in 51 | 5333040-83{ Aod, Shilt-On-The-Go
3 |5333214-23 | Clip, Shill Lever 26 | 5334286-44 | Screw, Mx Hd, 7/16-20 X 5 In g2 | 5330573-25| Carriage Boit, 3/8-16x 2 in
4 | 5330354-97 | Screw, Hx Hd, Wshr Tap, 27 | §333032-41| V-Belt, 20 1n. Long 53 | 5330402-23| |dler Sheave, Backside
£16-18x 122 1n. 28 | 5333101-62 | Beh Guide 54 | 5333041-05] Beh Retainer
5 | 5333040-86 | Shoukisr Bok, 1/4-20 28 | 5330571-57 | Washer, Special 55 | 5333041-30| Spring. Brake
6 | 5330015-02 | N, Hzx, Ctrlk, 1/4-20 Thd, 30 | 5330014-88 | Nul, Hex, Ctrk, 5/16-18 Thd. 55 15330451-71} Nul, Flange, 3/8-16 Thd
7 | SA30710-46 | Nut, Hx, Nylon, Lock 3/8-16 32 | 5330500-47 | Screw, Hx Hd Tap, 57 | 5330220-53| Retaining Ring
Thd. 3816 X1-11d In. 58 | 5330030-21{ Key, Woodrnull. #606
8 | 5330014-99 | Nut, Hx, Cuik, 3/8-16 Thd. 33 15331384-80] Washer, B In. sa | 5333031-09| Pulley
9 | 533122145 | Screw, 3IB-16x 1-v4 In, 34 | 5333023-35 | Pad, CluichvBrake, Mokded 60 | 5333095-46| Shift Link
10 | 5333228-08 | Main Frame # 35 | 5333023-19 | Assembly, Cluich/Brake Arm 61 | 5331203-84 | Washer, Flat 13 321n
3l Engine 12 Horsepower BAS 36 | 5333214-24 | Bracket, ClutchvBrake Arm g2 |15333125-94| Shift Lever, Transaxle
12 | 5331113-16 | Elbow, 90 Degree 37 15333214-17 | Lever, Park Brake 63 | 5330562-55| Screw, HxHd, v4-28 X 34 In
13 | 5330467-08 | Gasket, Mutiler 38 §5333042-17 | Hod, Parking Brake 64 {5331206-38| Washer, Split Lock, 516 In
14 |5333052-79 | Exhausi Tube 39 }5333043-67 | Knob, Park Brake 65 Washer, Wave
15 | 5331B00-77 | Screw, HxHd, 5/16-18 X 3r4In. 40 |5330250-85| Shoulder Bokt, 516-18 Thd 66 |5331203-92| Washer, Fiat
16 | 5333052-78 | Mutfer 41 | 5331203-85| Washer, /1610, 57 |5339953-38| Screw, Hex Hd Tap, 1/4 20 x
17 | 5333047-09 | Bracket Muffle: 42 | 5331212-23| CotterPin 58 In.
18 | 5339953-46 | Screw, Hx Hd. Tap 124-20 X172 43 | 5333042-09| Spring, Chitch 68 | 5330577 91| Key. Square 1/4
In. 44 | 5333041-25| Brackel, Brake Rod 69 | 5333042-45  Spacer, Engine Pulley
19 |5333078-31 | Heat Shield, Muiller 45 | 5332711-84] Nut, Hx, Keps, 516-18 Tha 70 | 5330352-87 | Screw, Hx Wa Hd, #8-32 x 3.8
20 |5333030-96 | Bracket, Transaxle 46 | 5333042-12| Rod. Cluich In.
2t | 5331262-11 | Bolt, Carriage, 516-18 X &8 In 47 | 5333040-49| Arm, Idler 71 |5333081-88| Washer
22 | 5330552-73 | Nut, Hx, Wd Fl, Lk 51618 Thd 48 | 5330511-89| Shoulder Bolt, 3/8-16 Thd 72 [ 5330564-72 Defllector
23 [ 5333065-90 | Pulley Assembly,-Engine 49 [ 5332745-17| Washer, Flat, 137321n




]
'..I,
Rel. ttem 44 -"'"f"‘_"-“.
page 8
LS ]
L
Key| Pant ipti Ke Part
No.| No. Description Ne | Mo Description Key| pant Dascription
1 [5331234-18 Screw Hx Hd 1/2.
2 ssaaoss-sg Hobeas Hd. 1220 x 121n 21 |5330054-07| Screw, Tap 516-18x 112 1n 43 | 5333213-82{ Brackel, Transaxle Stabifizer
3 |5333066-69 | Clip, Hubeap 22 5333041-21 Arrn, Rear Wheel Steer, L H 44 | 5330354-98| Screw, Mx Hd, Self-Tap
4 Wheel & Tire Assembly, Rear 23 | 37476Go-16) Screw. Selt Tap. 3/8-16x 1 4n 516-18x 344 In
5330582-76 | Tire 24 | 5333084-45| Tie Rod, L.H. 45 |5331202-28| Screw, Mx Hd, 5/16.18x 58 In
5330124-67 | Wheel 25 | 5333083-84| TieRodEnd, L H. 46 | 5334518-14] Screw, Hx Hd, Seli-Tap,
5310201-87 | Tube 26 | 5334123-49( Nui, Hex Culk 18.24 Thd 5/16-18 x 58 in
533024167 | Vaive Stem . ?7 5331249-25] Nut, Hex Jam. 37 24 Tha 47 15333028-77 | Assembly, Seclor Gear
5 15330122-80 | Hub Assambiy 28 | 5333042.601 Rod End, A H 48 | 5333028-78] Bushing, Seclor Gear
6 |5333205-31 U-Joint Assembly 23 | 5333084-47| TieRodEnd R 49 [ 5333042-96] Screw, HxHd, 1/2.20 x 2-3.8 In
7 |5330363-11 | Pin, Grooved, 174 % 11 2 In 30 | 3333041-20| Arm, Rear Wheel Steer R H 50 [ 5332748-54 Nut, MHx, Cirlk, 1/2-20 Tha
8 |5330124-65 | Bracker, Steering Pivot, Quier 3 15331816-46| Screw Hx Hd. 38-24 x 1.3:4 In 51 [ 5333025-83| Plate, 4-Wheel Steer Pivol
9 [5330123-25 | Bearing 32 | Transaxie P330-036 Contact nearest 52 15333083-99| Nul, Jam, 3/8-24 Thd
10 | 5334567-22 | Pin, Spring, 1/4 x 1-1:2 In. Peerlgss Dealer 53 | 5333041-16] Cam Yoke Roller
" |5330216-82 | Washer, Flat 33 | 5330441-08( MNul, Hx, Wd FI, Lk 5116-18 Thd 54 [5333025-84 | Arm, Roller Swing
12 15330122-88 | Bushing, Shouldered 34 | 533304115 Spacer 55 }5333041-22 Shoulder Bolt. Cam Roller
13 [5330123-21 ] Bushing. Shouldered 35 15330251771 Washer, Flat, 49:64 In 56 |[5333025-88| Shoulder Bolt, Cam Follower
14 |5330122-89 | Pin, Steering Hinge 36 | 5333087-19| Steering Pivol Arrm Pivot
15 {5330124-85 | Brackel, Steering Pivot, Inner 37 | 5331816-46( Screw, Hx Md. 3/8-24 x 1-3/d s, 57 {5330354-10| Spring, Cluich/Braké Pedal
16 (533122017 | Screw, Hx Hd, 5116-18 x 1 In_ 38 | 5333087-20| Shah, Steering Pival Relurn
17 |5331203-93 | Washer, Flat, 11/32 In. 38 1 5334210-51| Screw,5/16-24x 1 In 58 [5331203-82| washer, Split Lack
18 |5330014-98 | Nut, Hx, Cirlk 5/16-18 Thd 40 | 5330123-191 Bolt. Shoulder, 18-24 Thd 59 [5330456-02 | w.sher Flat
19 (5333032-22 | Bracket, Transaxle Mounting 41 | 5333025-93| Rod Assembly. Rear Wheel
20 (5331800-89 | Screw. Hx Hd, 5116-18 x 2-1/4 Steer
n 42 {5334463-63 | Washer. Flat, 38 In.

* Order Individual Parts



NOTE: ALWAYS USE ORIGINAL

EQUIPMENT PARTS Uss of service/
replacement parts other than original
paris may vaid your wamanty 37
Key Part Descrip Key Part Descripti Key Part Deseri
No. No. tion No. No. ggon No. No. i
1 |5333003-17 ] Pin, Clevis 25 15330564-25 | Saddle & Shaft Assembly 49 |6333221-20| idler Assembly
2 [5330561-80 { Hairpin, Colter 26 | 5330506-16 | Dusi Shieki 50 315333008-44| Beh Retainer
3 [5333030-50 | Clevis 27 | 73B2203-19 | Bearing 51 | 5333103-26| Idler Pulley .
4 | 5333096-15 | Lit Rod 28 | 5330555-47 | Quill Casting 52 |5330573-25| Camiage Bolt, /8-16x 2 In.
5 [5331202-36 | Nut, Hx Jam 1/2-13 Thd. 29 |5330508-18 | Spacer Tube 53 |5333044-20{ Shoulder Boit, 3/8-16 x 3/4 In.
6 [5331095-27 | Nul, Sg. 1/2-13 Tha. 30 |5330514-49 | Spacer 54 |5333023-63| lcer Brace
7 |5333021-87 | Clp 31 |5330563-90 | Pultey 55 |5339964-16( Washer, Flal
8 [5330014-98 | Nut, Hx, Lock 5/16-18 Thd. 32 | 5330563-65 | Washer 56 | 5330451-71( Mut, Hx, Wd Fl, /8-16 Thd.
9 | 5331800-75 | Screw, Hx Hd, 516-18x 1 In. 33 | 5330012-82 | Nut, Wd FI, Lk 7/46-20 Thd. 57 1533304%-18| Brake Spring Assembly
10 |5333093-16 | Bracket, Front 34 |5330506-34 | Screw, Wshr M3, 5/16-18 x 7/8" 58 |5330015-02| Nut, Hx, Cirk, 1/4-20 Thd,
11 [5330582-47 | Nut, Adjusting 35 |5333050-12| Blade Std. 50 Bolt, 5/16-18x 518 In.
12 | 5331800-79 | Screw, Hx Hd. 5/16-18 x 1 In. 35b | 5333159-12 | Blade High-iift 60 15330480-44| Bet, 82In.Long
13 | 5333108-00 | Channel, Draw Bar 36 |5330024-83 | Washer, Spring 61 15330354-10 i
14 | 5333029-63 | Rod, Drawbar 37 |5330395-73 | Screw, Hx Hd, ¥8-24x 1 1n. 82 |5332745-17| Washer, Flat, 13732 In.
15 [5333221-14 | Mower Deck 38 [5333041-02 | Toe Guard 63 |[5333003-45| Screw, Tap 5/16-18x1-3/8 In.
16 {5334463-63 | Washer, Flat 39 |S331800-77 | Screw, Hx Hd, 516-18 x 34 in. 64 [5331203-76| Nut, Hx, 5/16-18 Thd
17 15333044-26 | Wheel Bracket, L. H, 40 |5333044-22 | Chute Defiscior 65 | 5333023-68] Clevis
18 {5333026-11 | Wheel 41 |5333149-75 | Spring 66 |5331203-82| Washer, Spii, Lock 378 in.
19 {5330237-63 | Shouider Bol, /8-16 Thd, 42 |5333023-€4 | Bracket, Chute Mount 67 |5331203-77 Not, Hx 3/8-16 Thd.
20 {5330014-88 | Nut, Hex, Cirk, 3/8-16 Thd. 43 533304424 | Reg, Chate 62 |8747605-10( Bokl, 516-18x 58 1n.
21 {5333028-33 | Belt Cover, Leh Puliey 4 |5333041.73| Whee! Bracket, A, H 79 |5333123.02{ Lit Rod
22 1533120383 | Flatwasher, 11/32 In. 45 |5333030.72 | Chtch Fog 80 |5330035-35| Push Nut
23 |5331202-28 | Screw, Hx Hd, 5/16-18 x 8 In. 46 |5333030.74 | Clevis Ohitch 81 |5339963-07 | Flatwasher
24 |5330564-24 | Quill Assembly {Incl. Nos. 25- 47 15330483.92 | Pr Cievis 85 [5330441-08 Mut, 516-18
) 48 |5333027-14| Rod, Brake




— -h‘ w4
TN

Sy
26
L
Z
S5
3
FROM FUEL TANK FUEL FILTER
g4 TO ENGINE
i ’
13 | . QOY
14
STARTER
N temanel
Wy
ALTERNATCR
X -
23
~
23
3] et
Key Part ;g Key Part Descripti
No.| No, Description No.| WNa. S
1 | 5333081-87 | Seat Switch 21 | 533159943 Screw, #10-24 X 58 In
2 [5330125-53 | Deck Safety Switch 22 | 5323084-59| Nut, Hx, Nylon Lock, #10-24 Thd.
3 | 5330555-11 | Cable, Battery. Negative 23 | §330525-72 Bulb Headlamp
4 | 5332711-84 | Nut, Hx, Keps, 5/16-18 Thd. 24 | 5333030-64 | Assembly, Light Wire
5 | 5331208-54 | Screw, 1/4-20 x .63 HHC 25 | 5330572-11] Switch
6 |5330574-44 | Tie Cable 26 | 5330572-20| Screw. PnHd. Tap#12x 172 In
7 | 5168446-00| Key, ignition Switch 27 1 5330537-16| Solenoid
8 [5333001-93 | Nut, Switch 23 | 5331203-68 | Nut, Hx 5/16-24 Thd
9 | 5333001-94 | Boot, Swilch 29 | 5331384-85| Washer, Lock /16 In.
10 [5333057-20 | Switch, ignition 30 | 5332711.72 | Nut, Hx, Keps, 1/4-20 Thd.
11 532110712 | Switch, Light 31 [ 5330010-02 | Nut, Hx, Cirlk, 1/4-20 Thd
12 | 5330575-51 | Rod, Battery Hold-Down 32 [5331877-45 | Screw, 1/4-20 X ¥4 In.
13 | 5086642-01 | GasLine, 600 mmi{cut to length) 3 {5067388-01 | Battery
14 | 5330486-72 | Clamp, Gas Line 34 ]5333029-12 | Bracket, Battery Hold-Down
15 | 5333057-02 | Lamp Holder 4 Pin 35 |5333100-67 | Wingnut
16 Nut, Hex, #8-32 Thd, 36 [5332158-91 | Wiring Harness
17 [5330577-68 | Bulb Indicator 37 |5333082-01 { Boot, Aubber (Battery Cable}
18 Screw, Ph Pn, #5.32 x 378 In. 38 [5333020-31 { Fuse, 15A-32V
19 | 5333044-39 | Knob, Throtlle Control 39 {5330414-82 | Press Clip
20 {5333157-16 | Throtlle Gontrol




